
ADMI RAL STEEL L.L.C.
4152 WEST 123RD STREET

AI,SIP, IL 60803

CERTIFICATE OF ANAL,YS I :.]

FOR: SENDCUTSEND
4835 LONGLEY LN.
RENO, NV 89502

Qty Shipped

489

Heat #

ORDER DATFI:
YOUR I'. O. # :

OUR ORDER #
OTIR l NVOI CE

Description of Material

08/r7/21
ADOOl

20L279
#: 0

ADMI RAL HR
.I22 X 49"

1095 AS ROLLED
x L44 .75"

CHEMTCAL ANALYS I S

C Mn P S Si Ni Cl MoAlV Cu

A64325

Heat #

0.960 0.350

SN TI

0.011 0.001

CA SB

0.180 0.010 0.21n

N CO i,

0. 040 0.002 0.020

}JB

464325 0.005 0.009 0.001 0.002

MECHANI CAL

Tensile

PROPERTI ES

Yield Grain Bend El ongat ionHeat # Hardne s s

H.T. Hardness Frequency Severity Decarl, l-ot Rev

464325

464325

Heat *

P22614-00 1

AMS:
AMS :
ASTM: A-830
ASTTiI :
ORIGIN: U. S.A
SPOT GA CHECK:
QQ-S-:

t22 - t24

A11 materials supplied by Admiral Steel are REACH rlrci R.oHS compliant..

I certify t.hat the above figures are a true
contained in the records of the company.

and c()1 rect copy of t.hose

Certified by: Terry J. Suruners Vice President DaLet 08/25/27


